Instructions for continued airworthiness

DG-400
content page
Diagrams
1. Elevator control circuit, adjustment
2. Rudder control circuit, undercarriage

2a. Tail wheel

3. Aileron,
trol circuits,
Template for checking aileron deflection

flap and spoiler

wheel brake

con-

4.
5. Tow hook, water ballast release system
6 Powerplant with Bosch electronic boxes
(for Ducati electronic boxes refer in
addition to drawing 4 M 71 see enclosure)
7. DPowerplant extension-retraction
mechanism
8. Fuel system
9. Electrical system
10. Empty weight centre of gravity range

11. Placards

12. Installation brake motor (
13. Electrical system with Option BEA

Enclosures

Installation
Drawing W 33
Drawing W 34
Installation
for aerotow
Installation
Installation

sketch EFWK "landing gear doors"

special wrenches

Option BEA)

sketch EFK additional tow hook

sketch EOD Drager oxygen system July 7,

sketch 4EP ELT (3)

ELT Pointer

Hotellier Instructions for the maintenance

IM 10.01 A

Drawing 4 M 71 ducati ignition boxes
Service-information 0-2/92
Service-information 0-4/92
TN 826/34 incl. Working instructions

No. 1 and No.

Issued August 2001

2

TN 826/42

issued
Febr. 87
July 88
July 88
Febr. 87
Oct. 81
April 88
Aug. 01
April 88
April 88
July 84
April 88
June 86
Sept. 90
Sept. 90
Oct. 87
March 88
March 88
Oct. 85
84
May 6,91
01/89
April 92
March 92
Nov. 92
Oct. 96

2a

Maintenance manual DG-400
Manual amendments
No. Page Description Date Signature
32 0.3, 2a, Powerplant August
diagram 6 TN 826/42 01
0.3




powerplant Dé&-400 diagram 6
Between all boltheads and all aluminium- f\/\/\/
parts there are washers DIN 125 Stzn, even
if they are not mentioned in this plan. LM2
Screw M8 x15 DIN 7931 638 _
A
slott eclnut H40X15 .' e
DIy 70852 ~— Mt 1
spri h it A< 4M
pring washer ] B 28
4 /" 27 \ £ _ﬂ _1 __‘-— ’/ /
bolt M4x20 DIV 331 88 /jik[ 7 —I i
with nut M4 iy 385.8 1
and washer 4.3 IV 125 M3 {— —i 3= bolt MEx85
DIy 931 8.8
and washer
screw M8 X20 8.4 DIN G021 St
DIV 933 8.8 | secured with
@S iy 9858 Lock wire
5,3 IV 125 St mufler
Tapfite 44 IQUACXIN % \bo[t M5 X10DINS33
bolt 4M31/1 Q 88
with 43774 \ 'screw M8x1) washer 5,3 DIV 1255t
+ bush 4 M 3173\ DIk 933 8.8 2
starter = T 3 /\/ ¢
PRI I I LMy | | ——bolt M12 x55
a1 L. 12 r77\‘ N DIV 912°10.9
T S oy S
, ﬁmpwuz,s ) Dy 43D 4mM10 ’}J ~ 84 Div 12
M10x25 DIN912-8.8zn | l‘——‘ X
+10,5 DIN125Stzn 1| R VNl TSN o NS B | %%%%08%5
+washer $48 ] l nut M6 | ‘! {_ 2
Mé6x10 Drlljg/ézg.%n' nghz‘:z ‘_Lii == _L_ _ era\ 2 5/%[’; JJZB)ZQ 0
A L <1 bolt M6x20 DINI12 8.8
GM16/ with nut M6 DIN 385.8
bolt and washer 6.4 DIV 1255t
ng32 ~bolt M10X50 DIN 93188
iva12 with nut M10 S5V 003
88 and 2 washers 105
bolt DIV 125 st
X, M x20 DIy 93388
LW 3037 6L DN 125 38

ignition

boxes| \bolt M8X16 =
DI 912 8.8 o
bo(t M8x25
DIN912 88 < %”
with washers -
8.4 DI 125,

bott MEx2S DiN9(2-8.¢

M
+ 4 fibrewasher 18 xg8x 1.5 mbove a
and below 4M2T cosliay air gutde +

/

All screwed connection
except secured with self-
locking nuts or Lock wire
are secured with Loctite 72 b

Only for S Ne. 4-1up to 4-150
from S No. 4-151 on

3

——bolt M8 x32 L¥3037,n

DIV 9858 , steel bush &
and washer 84 DIN 125
+2 X84 OIV 3021 St

——bolt M8%38 LN 3037

with nut M8 DiV 985.8
I Nﬂd washer &4 DIN 125 5t
for connector

M&x 45 DIV B4 88
washer 4,3 DIV 125

bolt M6 Xx30 DIN 312 88 with nut
6 0IN 985.8 , brass bushg8x1xs
ncl washers 6,4 DIV 125 5t

2 %64 DIN 9021 St

St

issued August 2001
TN 826/42




